

がん種	療法名	薬剤	投与量	投与時間	施行日	投与間隔	催吐リスク
大腸癌	Bmab(10mg/kg)	アバステン	10mg/kg	初回 90分 2回目 60分 3回目以降 30分	d1	14日	-
大腸癌	Bmab(7.5mg/kg)	アバステン	7.5mg/kg	初回 90分 2回目 60分 3回目以降 30分	d1	21日	-
大腸癌	Bmab(5mg/kg)	アバステン	5mg/kg	初回 90分 2回目 60分 3回目以降 30分	d1	14日	-
大腸癌	Bmab+FL	アバステン	10mg/kg 5mg/kg	初回 90分 2回目 60分 3回目以降 30分	d1	14日	中
		レボホリナート	200mg/m <sup>2</sup>	2時間	d1		
		5-FU	400mg/m <sup>2</sup> 2400mg/m <sup>2</sup>	全開 46時間	d1 d1-2		
大腸癌	Bmab+FOLFIRI	アバステン	5mg/kg	初回 90分 2回目 60分 3回目以降 30分	d1	14日	中
		カンプト	150mg/m <sup>2</sup>	90分	d1		
		レボホリナート	200mg/m <sup>2</sup>	90分	d1		
		5-FU	400mg/m <sup>2</sup>	全開	d1		
		5-FU	2400mg/m <sup>2</sup>	46時間	d1-2		
大腸癌	Bmab+IRIS(3w)	アバステン	7.5mg/kg	初回 90分 2回目 60分 3回目以降 30分	d1	21日	中
		カンプト	150mg/m <sup>2</sup>	90分	d1		
		TS-1	80mg/m <sup>2</sup>	1日2回 内服	d1-14		
大腸癌	Bmab+IRIS(4w)	アバステン	5mg/kg	初回 90分 2回目 60分 3回目以降 30分	d1,15	28日	中
		カンプト	100mg/m <sup>2</sup>	90分	d1,15		
		TS-1	80mg/m <sup>2</sup>	1日2回 内服	d1-14		
大腸癌	Bmab+SOX	アバステン	7.5mg/kg	初回 90分 2回目 60分 3回目以降 30分	d1	21日	中
		エルプラット	130mg/m <sup>2</sup>	2時間	d1		
		TS-1	80mg/m <sup>2</sup>	1日2回 内服	d1-14		
大腸癌	Bmab+XELOX	アバステン	7.5mg/kg	初回 90分 2回目 60分 3回目以降 30分	d1	21日	中
		エルプラット	130mg/m <sup>2</sup>	2時間	d1		
		ゼローダ	2000mg/m <sup>2</sup>	1日2回 内服	d1-14		
大腸癌	Bmab+mFOLFOX6	アバステン	5mg/kg	初回 90分 2回目 60分 3回目以降 30分	d1	14日	中
		エルプラット	85mg/m <sup>2</sup>	2時間	d1		
		レボホリナート	200mg/m <sup>2</sup>	2時間	d1		
		5-FU	400mg/m <sup>2</sup>	全開	d1		
		5-FU	2400mg/m <sup>2</sup>	46時間	d1-2		
大腸癌	Bmab+mFOLFOXIRI	アバステン	5mg/kg	初回 90分 2回目 60分 3回目以降 30分	d1	14日	中
		カンプト	150mg/m <sup>2</sup>	90分	d1		
		エルプラット	85mg/m <sup>2</sup>	2時間	d1		
		レボホリナート	200mg/m <sup>2</sup>	2時間	d1		
		5-FU	2400mg/m <sup>2</sup>	46時間	d1-2		
大腸癌	Cmab(bi-weekly)	アービタックス	500mg/m <sup>2</sup>	初回 2時間 2回目以降 1時間	d1	14日	-
大腸癌	Cmab	アービタックス	初回400mg/m <sup>2</sup> 2回目以降 250mg/m <sup>2</sup>	初回 2時間 2回目以降 1時間	d1	7日	-
大腸癌	Cmab+CPT-11	アービタックス	初回400mg/m <sup>2</sup> 2回目以降 250mg/m <sup>2</sup>	初回 2時間 2回目以降 1時間	d1,8	14日	中
		カンプト	150mg/m <sup>2</sup>	90分	d1		
大腸癌	Cmab+FOLFIRI	アービタックス	初回400mg/m <sup>2</sup> 2回目以降 250mg/m <sup>2</sup>	初回 2時間 2回目以降 1時間	d1,8	14日	中
		カンプト	150mg/m <sup>2</sup>	90分	d1		
		レボホリナート	200mg/m <sup>2</sup>	90分	d1		
		5-FU	400mg/m <sup>2</sup>	全開	d1		
		5-FU	2400mg/m <sup>2</sup>	46時間	d1-2		
大腸癌	Cmab+FOLFIRI(bi-weekly)	アービタックス	500mg/m <sup>2</sup>	初回 2時間 2回目以降 1時間	d1	14日	中
		カンプト	150mg/m <sup>2</sup>	90分	d1		
		レボホリナート	200mg/m <sup>2</sup>	90分	d1		
		5-FU	400mg/m <sup>2</sup>	全開	d1		
		5-FU	2400mg/m <sup>2</sup>	46時間	d1-2		
大腸癌	Cmab+IRIS	アービタックス	初回400mg/m <sup>2</sup> 2回目以降 250mg/m <sup>2</sup>	初回 2時間 2回目以降 1時間	d1,8,15,22	28日	中
		カンプト	125mg/m <sup>2</sup>	90分	d1,15		
		TS-1	80mg/m <sup>2</sup>	1日2回 内服	d1-14		
大腸癌	Cmab+SOX	アービタックス	初回400mg/m <sup>2</sup> 2回目以降 250mg/m <sup>2</sup>	初回 2時間 2回目以降 1時間	d1,8,15	21日	中
		エルプラット	130mg/m <sup>2</sup>	2時間	d1		
		TS-1	80mg/m <sup>2</sup>	1日2回 内服	d1-14		
		5-FU	2400mg/m <sup>2</sup>	46時間	d1-2		
大腸癌	Cmab+XELOX	アービタックス	初回400mg/m <sup>2</sup> 2回目以降 250mg/m <sup>2</sup>	初回 2時間 2回目以降 1時間	d1,8,15	21日	中
		エルプラット	130mg/m <sup>2</sup>	2時間	d1		

		ゼローダ	2000mg/m <sup>2</sup>	1日2回 内服	d1-14		
大腸癌	Cmab+mFOLFOX6	アービタックス	初回400mg/m <sup>2</sup> 2回目以降 250mg/m <sup>2</sup>	初回 2時間 2回目以降 1時間	d1,8	14日	中
		エルプラット	85mg/m <sup>2</sup>	2時間	d1		
		レボホリナート	200mg/m <sup>2</sup>	2時間	d1		
		5-FU	400mg/m <sup>2</sup>	全開	d1		
		5-FU	2400mg/m <sup>2</sup>	46時間	d1-2		
大腸癌	Cmab+mFOLFOX6(bi-weekly)	アービタックス	500mg/m <sup>2</sup>	初回 2時間 2回目以降 1時間	d1	14日	中
		エルプラット	85mg/m <sup>2</sup>	2時間	d1		
		レボホリナート	200mg/m <sup>2</sup>	2時間	d1		
		5-FU	400mg/m <sup>2</sup>	全開	d1		
		5-FU	2400mg/m <sup>2</sup>	46時間	d1-2		
大腸癌	Cmab+メクトビ+ビラフトビ	アービタックス	初回400mg/m <sup>2</sup> 2回目以降 250mg/m <sup>2</sup>	初回 2時間 2回目以降 1時間	d1	7日	-
		メクトビ	45mg	1日2回 内服			
		ビラフトビ	300mg	1日1回 内服			
大腸癌	CPT-11(B法)	カンプト	150mg/m <sup>2</sup>	90分	d1	14日	中
大腸癌	FOLFIRI	カンプト	150mg/m <sup>2</sup>	90分	d1	14日	中
		レボホリナート	200mg/m <sup>2</sup>	90分	d1		
		5-FU	400mg/m <sup>2</sup>	全開	d1		
		5-FU	2400mg/m <sup>2</sup>	46時間	d1-2		
大腸癌	IRIS(3w)	カンプト	150mg/m <sup>2</sup>	90分	d1	21日	中
大腸癌	IRIS(4w)	TS-1	80mg/m <sup>2</sup>	1日2回 内服	d1-14	28日	中
		カンプト	125mg/m <sup>2</sup>	90分	d1,15		
大腸癌	mFOLFOX6	エルプラット	85mg/m <sup>2</sup>	2時間	d1	14日	中
		レボホリナート	200mg/m <sup>2</sup>	2時間	d1		
		5-FU	400mg/m <sup>2</sup>	全開	d1		
		5-FU	2400mg/m <sup>2</sup>	46時間	d1-2		
		大腸癌	Pmab	バクティビックス	6mg/kg		
大腸癌	Pmab+FOLFIRI	バクティビックス	6mg/kg	初回 1時間 2回目以降 30分	d1	14日	中
		カンプト	150mg/m <sup>2</sup>	90分	d1		
		レボホリナート	200mg/m <sup>2</sup>	90分	d1		
		5-FU	400mg/m <sup>2</sup>	全開	d1		
		5-FU	2400mg/m <sup>2</sup>	46時間	d1-2		
大腸癌	Pmab+IRIS	バクティビックス	6mg/kg	初回 1時間 2回目以降 30分	d1,15	28日	中
		カンプト	125mg/m <sup>2</sup>	90分	d1,15		
		TS-1	80mg/m <sup>2</sup>	1日2回 内服	d1-14		
		大腸癌	Pmab+SOX	バクティビックス	6mg/kg		
大腸癌	Pmab+XELOX	エルプラット	130mg/m <sup>2</sup>	2時間	d1	21日	中
		TS-1	80mg/m <sup>2</sup>	1日2回 内服	d1-14		
		バクティビックス	6mg/kg	初回 1時間 2回目以降 30分	d1		
大腸癌	Pmab+mFOLFOX6	バクティビックス	6mg/kg	初回 1時間 2回目以降 30分	d1	14日	中
		エルプラット	85mg/m <sup>2</sup>	2時間	d1		
		レボホリナート	200mg/m <sup>2</sup>	2時間	d1		
		5-FU	400mg/m <sup>2</sup>	全開	d1		
		5-FU	2400mg/m <sup>2</sup>	46時間	d1-2		
大腸癌	RAM+FOLFIRI	サイラムザ	8mg/kg	初回 1時間 2回目以降 30分	d1	14日	中
		カンプト	150mg/m <sup>2</sup>	90分	d1		
		レボホリナート	200mg/m <sup>2</sup>	90分	d1		
		5-FU	400mg/m <sup>2</sup>	全開	d1		
		5-FU	2400mg/m <sup>2</sup>	46時間	d1-2		
大腸癌	SOX	エルプラット	130mg/m <sup>2</sup>	2時間	d1	21日	中
大腸癌	XELOX	TS-1	80mg/m <sup>2</sup>	1日2回 内服	d1-14	21日	中
		エルプラット	130mg/m <sup>2</sup>	2時間	d1		
大腸癌	オプジーボ MSI-High	ゼローダ	2000mg/m <sup>2</sup>	1日2回 内服	d1-14	14日 28日	-
		オプジーボ	240mg/body 480mg/body	30分	d1		
大腸癌	キイトルーダ MSI-High	オプジーボ	240mg/body 400mg/body	30分	d1	21日 42日	-
		キイトルーダ	200mg/body 400mg/body	30分	d1		
大腸癌	オプジーボ+ヤーボイ MSI-High	オプジーボ	240mg/body	30分	d1	21日	-
		ヤーボイ	1mg/kg	30分	d1		